

# MILL TEST CERTIFICATE



KUKJE STEEL CO.,LTD.

PAGE 1 OF 1  
DATE OF ISSUE : Mar. 29. 2010

DESCRIPTION : ASTM A500B(BPE) CONTRACT/P.O NO. : 6938 CERTIFICATE NO. : P10C070 CUSTOMER : JP STEEL INTERNATIONAL, INC. DESTINATION : VERACRUZ, MEXICO											U N X100 : 2 I X1000 : 3 T X10000 : 4							
HEAT NUMBER	ORDER SIZE				QUANTITY		HYDROSTATIC PRESSURE (Psi)	N.D.T	FLATTENING	COATING TEST ZINC COAT(G/mm <sup>2</sup> )	MECHANICAL PROPERTIES			CHEMICAL ANALYSIS(%)				
	NOMINAL (INCH)	NOMINAL (INCH)	THICKNESS (INCH)	LENGTH (FT)	PCS	MTS					TENSILE (N/mm <sup>2</sup> )	Y.P (N/mm <sup>2</sup> )	EL (%)	C	Si	Mn	P	S
SP59174	3	3	0.250	40	288	45.965					457	323	24	1438	6	67	13	6
			==LAST ITEM==															
TOTAL					288	45.965												

PLEASA ANAHUAC Y CIA.S. S.A. DE C.V.

CONTROL DE CALIDAD

FECHA 25 May 2010

E107

FIRMA E. RUIZ

MANAGER-QUALITY ASSURANCE

J. C. YU

WE HEREBY CERTIFY THAT THE PRODUCTS DESCRIBED HEREIN HAVE BEEN MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE ABOVE MATERIAL SPECIFICATION.

Seoul Office : 461-11, Seogyo-dong Mapo-gu, Seoul, 121-841, Korea

Pohang Plant : 854, Songdong-ri, Daesong-myeon, Nam-gu, Pohang-si, Gyeongsangbuk-do, 790-841, Korea

TEL : 02)3143-0085 FAX : 02)3143-0082

TEL : 054)278-1311 FAX : 054)278-1316